SANUSSYSTEMS

THE UNIOM OF FORMM AMND FURMCTIOM

International Assembly Instructions for model PFFP

m
5
B
Z:
]
F

Sanus Systems 2221 Heey 36 Weat, Saini Paul, MM 55113 (8501 -300030 <0 1=)
Customer Service: (8000 359-55200 « (G517484-T98R » Fax (65 1) 636-0367
Customer Service Bumope: 31 (020 5708938 ¢ Fax 31 (0520 5708939
Sec complementary Sanus products at wwewsanos.com






SANUS SYSTENMS

THE WURIOM OF FORM AMD FLMOTIOM

Assembly Instructions for Sanus Systems Platinum Furniture Model: PFFP

Thank vou for choosing Sanus Systems Plabnom Furmiture, The PEFP 15 designed to support a 300 1o 507 flat panel
elevision up o 130 Ibs, IF you have any questions regarding this or any other Sanus Systems product, please contact
us ab BO0.359.5520 or visil us al www.sanus.com. Our cuslomer service representabtives can assist you guickly with any
issues regarding assembly or missing parts. Check carcfully o make sure none of the parts are missing or defoctive,
Mever wse defectve pars. Replacement pars for products purchased from an authorzed dealer wall be shipped
directly o vou., Please call Sanus Svslems before returmng products o the retail store where you purchased them.
Reguired Tools: Wrench or Socket Set, Phillips Screw Driver

Supplied Parts:

(1) Base - a

(13 Cilass Shell - b

(1 wall Bracket - ¢

(11 Pillar - d

(11 Shell Plate - ¢

(11 Wall Plate - T

(1) Shell Bracket -2

(11 Gilass Shell Washer - h
(21 Wall Bracket Spacer - 1
(1) Top Cap -

(17 Lesft Blomitor Bracket - k
(1) Right Momitor Bracket - |
(29012 x 40 Ball - m

(27 B2 Washer - o
(27 WE x 35 Baoll - o
(23 M6 x 20 Bolt - p
(<1 WM& Allen Bolt - g
(41 Spring Washer - 1
() MR Washer - =
(27 1/4-20 Allen Bolt -t
(2% Plastic Washer - u
(404 x12-v

(<41 W4 x 30 -w
(4IMsx12-x

(< M5 x 30 -y

(4 Wb x 12 -»

(4 BIhx 35 -aa

(41 M8 x 16 - b

(<) BB x 40 - cc

(=) W4MS Washer - dd
(41 b4 Lock Washer - oo
(41 &5 Lock Washer - T
(4) &6 Lock Washer - gg
(4 M2 Lock Washer - hh
(41 M4NS Spacer - 11
(4) MAMAE Spacer -
21 Safety Bolt - kk

(21 Allen Key -




T n =} P
m|| = (O ©,
i S— 'xklﬁ‘“_'—:‘i S R
q | ; : "

hh e dd o (T gg hh




Step 1:

Adtach the Pillar id) to the Base (a) by placing each R12 x 40 Bolt (m) through an M12 Washer (n), cach M8 x 35 Bolt
throuzh an WME Washer (=), Then thread each Bolt up through the Base and mto the Pallar as shown in Diggram la. The R112
x40 Bolts should be threaded nw the front two holes of the Pillar, while the M3 x 35 Bolis should be threaded into the back
twis hales of the Pillar, Tighten the BM12 x 40 Bolts with a wrench, and tghten the M2 x 35 Bolis with a Phallps screw dnver.
Proceed to insert two MG x 20 Bolts (p) into the holes on the back of the Pillar as seen in [Diagram 1h, Tighten the M6 x 20
Baolts wath a Phillips screw driver,

Detailed View A Detailed View B

Regquired Hardware for Step 1

(23 M12 x 40 |]]ﬂ[[['ﬂlﬂ[[[ﬁ
@msxas

(23 M6 x 20 G-

ST |
(20 W12 Washer | | 0]

(231 ME Washer I (i \:'
Diagram 1a oy

Step 2:

Thread an ME Allen Bolt (q) through a Spring Washer (r), an ME Washer (57, the Shelf Bracket (g3, and o the Shell Plate
(). See Magram 2 for the proper assembly of these parts. Loosely tghten the ME Allen Bolt into the Shell Plate with an
Allen Key (). Leave approximately a 1/E” gap between the Shell Bracket and the Shelf Plate for Step 4.

Required Hardware for Step 2
(21 M2 Allen Bolt

(21 Spring Washer B

(29 M#E Washer V]




Step A

Thread an M2 Allen Bolt (q) through a Spring Washer (1), an M= Washer (53, through the middle hole i the Wall Bracket
(e, and mto the Wall Plate (1) as seen m Dnagram 3. Loosely dghten the ME Allen Bolt mnto the Wall Plate with an Allen Key
(11} Leave approximately a 1757 gap between the Wall Bracket and the Wall Plate For Step 5.

Required Hardware for Step 3
(21 ME Allen Bolt

(21 Spring Washer  E=2
(2) ME Washer ()
s r

Step 4:

Addd the Shell Bracket Assembly wo the Pillar (d) by shiding it down from the top 1w the desired position on the Pillar, Make
sure the Shell Plate (e) fits nto the channel in the Pillar. See the Top Wiew of Dagram 4 for assistance. Onee you have the
Shell Brackel Assembly i place, proceed to ughten the ME Allen Balts () with an Allen Kev il 5o the Shell Bracket As-

sembly 15 firmly in place.
Mote: Make Sure The ME Allen Bolts Are Tight!

Driagram 4 Top View

"".‘:1;""--.__ Shell Bracket
L

Assembly
-
= d
e
&
B e T
T )



Step 5:

Adtach the Wall Bracket Spacers (1) 1o the Wall Bracket (c) by fitting the plastic tabs inio the comrect oval holes on the Wall
Eracket as seen i the Detatled View of Diagram 3. Wall Bracket Spacers must be held in place while vou shde the Wall
Bracket Assembly dovwn into place on the Pillar (d). Make sure the Wall Plate (f fits nt the channel in the Pillar as seen in
the Top Wiew of Magram 5. Onece the Wall Bracket Assembly 1= 10 the desired positon, tghten the M2 Allen Bolts (g) with
an Adlen Key (113 so0 the Wall Bracket Assembly is firmly attached o the Pillar,

Mote: Make Sure The NS Allen Bolts Are Tight!

Dretailed ¥iew

Step 6:

Take the Glass Shelf Washer (h) and in=sert il omio the ©lass Shell (b Make sure the holes in the Glass Shelf Washer and the
Cilazs Shell match up. Then, procesd o slide the Glass Shell and the Glass Shell Washer into the Shell Brackel (g). Thread each
1200 Allen Bolt i) down through a Plastic Washer (u), the Glass Shell, the Glass Shelf Washer, and into the Shelf Bracket.
Tighten the =20 Allen Balt Armly so the Glass Shelf is secured o the Shell Brackel See Dhiagram Ga and Detailad View A
for assistance. Mext, add the Top Cap (j) 1o the top of the Pillar (d) by lining up the two plastic dowels on the bottom of the Top
Cap with the corresponding patiern on the 1op of the Pillar as seen in Detailed Vies B of Diagram Gh, Press dowen Armly on the
Top Cap o make sure it is in place.

Dretailed Yiew A Detailed YView I3

Diiagram fa

Required Hardware for Step 3

(20 1/4-20 Allen Bl W

_——
-

o
-

(23 Plastic Washer ()
s

~—y
gt
e

Mote: Glass Shelf weight capacity is 30 lhs



Step 7@ Always make sure the television is unplugzed before threading any boli into the back panel!

Thread holts carefully into your television by hand before tightening. If you feel resistance, remove the bolt immmediately
If you are unahle to find appropriate hardware for your television, consult a local hardware store or call Sanus Systems.

Locate the threaded nserns on the back of wour flat panel television and determine which of the provided Bolis
(v aabboeey 15 the correct diameter. To test cach diameter, thread the Bolis carclully into your television by hand

until you find the diameter that correctly fits. Mext, determine the correct length of the required Bolt IF the back of your TV
is flat, use one of the shorter Bolts without a Spacer. The back of some flab panel televisions are curved or have recessed

threaded nserts. This may mquire vou to use one of the longer Bolts, and a Spacer (11,17 between the elevision and the
Momitor Bracket (k.1 Onee yvou have the correct bolt selected, you can follow the disgrams below to see what ad ditional

hardware vou will need © mount the Monitor Brackets o your T%, Every Bolt will require a Lock Washer (ee U zg,hh).
You will use four of each part every tme it 1s listed below o attach the Monitor Brackets to your TV, For a TV with a flat
threaded mserts see Spep 10

Hardware DNiaxprams:

hack, soe Step 8 Tor installation instructions, For a TV with a curved back see Step 9. For a TV that has a back with recessed
Md x 12

M4 x 30 Mix 12 M5 x 30 Mo x 12 M x 35 ME x 16 S x 40
—|] v —|—J w dl_. x |_|] ) I-I] z —||—4|: 1 -ll: hh _|=“-
oe e i T w17 £ em % po f:ﬂ' hh ‘}kh'r' hh
! ) : "'. N -I"._ _"'.I_- "y & 'I"--. B I.-"'"I'..' .
- dd dd S -'dd x dd -2 e
I 3
L i P
I y & _I \.
LSl dd \ ."_ _,.-dd
Step 8: Attaching the Monitor Brackets to a TV with a flat back

For a fat back TV that requires the M4 or M5 diameter Bolt, thread a B4 x 12 (v or a M5 x 12 (x) Bolt through the ap-
propriate Lock Washer (oo, T, an M4/WS Washer (dd), the Monitor Bracket (k1) and fnally into the TV, See Detatled View
Aol agram 2 for assistance. I your TV requires the M6 or M3 diameter Bolt thread a M6 x 12 () or a M3 x 16 (bb)

Bolt through the appropriate Lock Washer (gg.hh), through the Monitor Bracket and into the TV, See Detailed View B of
Magram & for assistance. The Momitor Brackets should be verteally as close o center of the TV as possible. Lightly tighten
the knobs on the Monitor Brackets once they are properly connected o




Step : Attaching the Monitor Brackets to a TV with a curved back

[f vour TV has a curved back and requires either a B4 or M5 diameter bolt, thread a 54 x 30 (w) or a M5 x 30 (v) Bol
through the appropriate Lock Washer (oe, 1), an M5 Washer (dd), the Momitor Bracket Ok, 13, an M4SRS Washer, a b4/

M5 Spacer (i) and into the TV as seen in Detatled View A of Dagram 9. I vou determined that vour TV requires a Bolt
with a M6 or M3 Diameter, thread a M6 x 35 (aa) or a M2 x 40 (cc) Bolt through the approprate Lock Washer (gg,hh), the
Monitor Bracket, a MGME Spacer (f)) and into the T% as seen in Detailed ¥iew B of Diagram 9. The Monitor Brackets
should be vertically as close o the conter of the TV as possible. Lightly nghten the knobs on the Mlomitor Brackets once they
are properly connected to the TV,

. Driagram 9

|I |I \'h ||'1
II |I li ‘-"'
I',I'I knob™ | ] ”
|II |II ‘“l

Detailed View B

Step Lz

[f your TY has threaded inserts that are recessed and requires cither a M4 or M5 diameter bolt, thread a M4 x 30 (wiora

M5 % 30 (v) Bolt through the appropriate Lock Washer (ee [Th, an Ma/h S Washer (dd), the Momitor Bracket (k1. an M4M15
Washer, a M4MI5 Spacer (113 and nte the TV as seen in Detaled View A of Diagram 10, IT vou determined that your TV

onee they are properly connected o the TV,

requires g Bolt with a MG or BME Diameter, thread a W6 x 35 (aa) or a ME x 40 (oo Baolt throuwgh the approprate Lock Washe
Brackets should be vertically as close to the center of the TV as possible. Lightly tghten knobs on the Monitor Brackets

(=g by, the Monitor Bracket, a M&WE Spacer (119 and into the TV as seen i Detalad View B of Diagram 10, The Monitor

Dretailed View A

S,
1 II| \1 Ilr-h 'F'_Hr
(AR A |

1

MBS NIMCESSON

ce, [T
!
| :I:: I
II|.. :'i- ) ) & ||
il 1
) {f

Dretailed ¥View 1§

Recessed Area



Step 11: Liffing the television may require two peoplel

Ty hang the TV onto the Wall Bracket i) first hook the Momtor Brackets (k1) over the wp of the Wall Bracket, then let the
hotom of the Momtor Brackets rotate in under the bottom af the Wall Bracket as shown in the Detailed View of [iagram 11.

Diagram 11 Deetailed Yiew

—

Step 12:

[nsert the Safety Bols (kk) into the threaded holes in the bottom of the Monior Brackets (k1) and oghten them with the
Allen Key (11 so that they sit behind the bottom tab on the Wall Bracket (c) as shown in the Detailed View of Diagram 12,
Finally loosen the knobs on the ®Monitor Brackets and you are free to adjust your new fat panel TV,

Diggram 12 Deetzailed View

1
3
I
:IL | B

E.noh

Rottom Tab on the
Wall Brackel

Required Hardware for Step 12

(2) Salety Bolis “ |




S AN ll.lllliii‘EEE YSTEMS

L UMM DOE FORME Y FLMOCIOM

Instrucciones de armado del mueble Platinum de Sanus Systems modelo: PFFP

Crracias por eleeir el muehle Platnum de Sanus Systems. El modelo PEFP ha sido disefiado para soportar un welevisor
con pantalla plana de 76,2 cm oa 127 em (30 a 50 pulg.y ¥ un peso de hasta 59 kg (130 Ib). 50 tens preguntas con
respocto a este u otmos productes de Sanus Systems, lamenos al 80023595520 (en EE.ULLY o al 31 () 20 5708938
fen BEuropa), También nos puede wvisitar en nuestro 5100 www.sanus.com, Muestros representantes del servicio al
chiente le avudanin oportunamente con cualquier duda que tenga en relacion al amado o pieras faltanics, Revise
cuidadosamente para asceurarss de que no havan piezas faltantes m delectuosas, Nunca use pileras que presenten
algin defecto, Las pieras de repuesto para los productos comprados a través de un distribuidor sutonzado se enviardn
directamente a wsted. Sirvase llamar a Sanus Systems antes de devolver los productos a la tenda donde los compra,

m
5
B
Z:
]
F

Herramienfas necesarias: Llave mecinica o juego de casquillos, destornillador Phallips

Pieras suministradas:

(1) Base -a

(1) Repisa de vidrio - b

(1) Soporte de pared - ¢

(1) Pilar-d

(1) Placa de repisa - ¢

(1) Placa de pared - T

(1) Soporte de repisa-g

(1) Arandela de repisa de pared - b

(2 Arandela M12 -0

(29 Perno M8 x 35 -0

(21 Perno MG x 20-p

(41 Perno allen M= - g

(< Arandela de resorte -1
() Arandela M2 - 5

(2% Perno allen 14-20 -t
(21 Arandela de plastico - o

(21 Espaciador de soporte de pared -1 (B4 x 12 -v

(1) Tapa supenor - §

(< bl x 30 - w

(1) Soporte wquierdo de monitor -k (M5 x 12 -x

(41 MB x 35 - aa

(41 M x 16 - bh

(4 W& x40 - co

(81 Arandela MRS - dd

(4 Arandela de sezundad M4 - o
(4 Arandela de segundad M5 - [T
(41 Arandela de segurdad M6 - g
(41 Arandela de seguridad M= - hh
(4) Espaciador M4/h5 - 1

(41 Espaciador ME&ME - 7

(21 Perno de seguridad - kk

(11 Soporte derecho de monitor -1 (M5 x 30 -y (3 Llave allen - 11
(2 Perno M2 x 40-m (4 Mhx 12 -7
-.-._-..1'."'- 1. T _ .
T — 3
R o e AR
a

[

oy



- | l,/ - \ .'fj.-;
m| = (O W ©

bh cC dd o (T gg hh
. e | 2

- .--_.-'1_
o L (o)

A e ,f’fl



Paso 1:

Conectar el pilar idien la base (a) pasando cada uno de Ios pernos M 12 x 40 (m) por una arandela B2 (0 v cada uno de los
pernos W& x 35 por una arandela ME (s). Lucgo emperar a enmoscar cada uno de los pemos por la base hasta Hegar al pilar,
cormo s lustra en el diggrama 1o, Los pernos M12 x 40 22 deben enrosear en los dos agujeros delanteros del palar, mientras
que Los pernes M2 x 35 se deben enroscar en los dos agujeros traseros del pilar Apretar los pemos M12 x 40 con una lave
mecdnica v los pernes WM& x 35 con un destornillador Phillips. Proceder a inserar dos pernos &6 x 20 0p) en los agujeros en
la parte trasera del pilar, como se 1ustra en el diagrama 1b. Apretar [os permos MG x 20 con un destormillador Phallips.

Vista detallada A Vista detallada B

Tornilleria requerida para el
paso 1

(2) M12 x 400 mmﬁ@
(2) ME x 35 M{

(23 6 x 20 (XTI

m
5
B
Z:
]
F

- (23 Arandela M3 | i 1':.
_'__'_ T = .'.\_\_ --_,

Diagrama la Diagrama 1h _ -

=TT T o
3 J . "—“h-\_-\-\-:'--_ o

Paso 2:

Pasar un perno allen M2 () por una arandela de resore (), una arandela ME (=) v el soporte de repisa (g3, hasta Negar o
la placa de repisa (e). Ver el disgrama 2 para el armado correcto de estas piezas, Apretar suavemente el pemno allen M2 en
la placa de pared con una ave allen (11 Dejar una separacion de aproximadamente 0.3 cm (18 pulz.) entre el soporte de
repiza v la placa de repiza para el paso 4.

Diagrama 2 =

ma

Tornilleria requerida para e paso 2
(21 Perno allen ME

(% Arandela de resorie

(27 Arandela ME




Paso 3:

Pazar un pemo allen ME () por una arandela de resorte (0, una arandala BE (5), por el agujero central en el soporte de pared
(e, hasta llegar a la placa de pared (73, como s 1lusira en el diagrama 3. Apretar suavemente el pemo allen BME en la placa
de pared com una Have allen (1), [Dejar una separacion de aproximadaments 0.3 em (178 pulg.) entre el soporte de pared v la

placa de pared para el paso 5.

Tornilleria requerida para el
paso 3

(23 Perno allen ME -_D

23 Arandela de resone (E=2

(21 Arandela M3 |: LF_J .f'

Paso 42

Agregar el conjunto de soporte de repisa al pilar (d) deshizdandolo por la parte supenor hasta aleanzar la posiciin deseada en
el pilar. Ascgurarse de que la placa de repisa (e) encaje en la ranura del pilar, Ver la vista superor del disgrama 4 para mas
ayuda, Una ver que se Oene el soporte de repisa en posicion, proceder a apretar los pernos allen M3 (q) con una llave allen
i1, de manera que el soporte quede bien asepurado en su luzar,

Mota: jAsegurarse de que los pernos allen ME estén apretados!

Driagrama 4 Vista superior

"".‘:1;""--.__ Comjunto
Il Soporte de repisa
T d
Y
C
= I .
B -
—_— —J



Paso 5:

Conectar los espaciadores de soporie de parcd (1) en el soporte de parsd (©) nserlando las lengiictas de plastico en los
agujeros ovalados correctos en el sopone de pared, como se tlustra en el diagrama 5. Los espaciadores deben sujelarse en su
lugar mientras se desliza el soporte de pared en el pilar (d). Asegurarse de que la placa de pared (0 encaje en la ranora del
pilar, como se lustra en la vista superior del diagrama 5. Una vez que el soporte de pared esté en la posicidn descada, apretar
lers pernos allen ME (g con una Have allen (113, de manera que el soporte de pared quedé bien ascgurado en el pilar.

Mofa: [ Asepurarse de gque los pernos allen M8 estén apretados!

Dizprama 5

m
o
. L)
oy Vista detallada Vista superior ;
2]
F

Paso 6

Tomar la arandela para repisa de vidrio Ch) e insertarla en la repisa de vidrio (b, Ascgurarse de que los agujeros en la arandela
v la repiza coincidan, Luego, proceder a deslizar la repisa de vidrio v 1a arandela en el sopore de repisa (g, Pasar cada pemo
allen L4-200010 por una arandela de plastico (u), 1a repisa de vidrio v la arandela para repisa de vidrio, hasta Hegar al soporte de
repisa. Apretar el pemo allen 14-20 firmemenle de manera que la repisa de vidrio quede bien asegurada al soporte de repisa.
Yer el diagrmma Ga ¥ 1a vista detallada para mis ayuda. Loego, poner la tapa superior O encima del pilar (d) alineando las dos
clavijas de plastico en la parke inferior de la tapa con el patrén correspondiente en 1a pate superior del pilar, como se muestra
cn o vista detallada B del disgrama Gb, Presionar firmemente sobre 1a lapa para asegurarse gue gqueds bien en su luaar.,

Vista detallada A Vista detallada 1%

Diiapramas Ga Driagrama b

Tornilleria requerida para

el paso A
(2) Perno allen 1/4-20 80

o

i 21 Arandela de plistico I:x-::

Hy

-

Mofa: La capacidad de peso de la repisa de vidrio es de 22,7 kg (50 Ih).




Paso 7: jSiempre asegurarse gque el televisor esté desenchufado antes de pasar cualguier perno por el panel frasero!
Sysbems,

Cuidhlosamente enroscar los permos a mand antes de apretarfos en el televisor ;50 siente alzuma resistencin, retivar e perno
inmedistamente! 5i no puede encontrar b tornilleria correcta para so televisor, comsaltar en una ferreteria local o llamar a Sanos

[hicar los insertos moscades en la peirte Trasers del televisor con pﬂnlu“u. rl|:1rn1. ¥ determinar cuil de Jos pernos suministradog (v, w, =, ¥, .

o, I"I" (= = 'L'I d.l.- d.iiiﬂ'll.'ll'lﬂ corecto. ]:'i.'l.l'i] rll'l.1|'ii].l' I.'I dii.’ll'ﬂl.'l.“h, EOTsCAT Il.1h [CITER S & ITno < 'L'.I ||.'||."¢'ih'::lr 11:1}-“.1 o onlrar 'L'.I d.ii.!"'nl.-""::l I'.ll.ﬂ.'

encaje comectamente, Luego, determinar el largo conecto del pevne reguerido, Si la pente trasen del elevisor es plana, vsar un pemo coro

sin espaciador. La parie trascra de algunos televisones es curva o hien liene insertos moscados, FEabo puede recueric el uso de perncs mis
largos ¥ un espaciador (i, §j) entre el televisor y el soporte del monitor (k, 17, Una ver que se kenga selecciomds €] perno comecin, s pueden
szguir los diagramas de mas abajo para ver la tomillerda adicional que se mecesitars para montar los sopories de monitor en el elevisor, Cada
T |'-.x1|.|.-;.'|'i|'.1 una arandela de M.'El.l.l‘id.ﬂ'.:l (e, [T, 2. hh). S¢ necesitarin cuatm de cada wna de las pk.'..':u. listad=s mas ;.1'|'ﬂj-::- para coneckar
los =opodes de monilor al televisor, Para un televisor con la paris tasera plana, ver el paso 8 para las instncciones de instalacicn. Paa un
televisor con la parle tasara curva, ver el paso 9 Pam un elevisor gue tenga la pare trasera coninseios moscades, ver el paso 10,
Disgramas de tornilleria:
M x 12 M4 = 30 M5x 12 M5 x 30 Mi x 12 Mo x 35 ME x 16 ME x 40
- ¥ | 1 L (] ¥ | e = ]| 11 ‘J bibs I o
| | | | | | | |
Lo Loee o o I £ oeg it pm :if"‘“. hh 3&-"’ hh
! A 1 AL | ; I
Ll ) .\"'. i ] .N. & ’ At ."-. 5 ST L "-..---.-". .
S dd Coodd (oo dd Coor ldd L (o T
et et M M m—— L
| v,
i SR
4 -
p I £
Lo ldd LY dd
e it
Paso %: Conexion de los soportes de monitor a un televisor con la parie trasera plana

Para un televizor com la parte trasera plana gue requiere el perno M4 6 M5, pasar on permno B4 o 12 (v o M5 x 12 (%) por la
aranckela de seguricad comespondiente (ee, . una arndela MBS (dd) v el soporte de monitor Ok, 1, hasta Hegar finalmente al
televisor %er la vista detallada A del diagrama B para més ayuca. 5i su televisor requiere el perno MG & ME, pasar un pemo MG x
12¢x) o K& x L6 (bb) por la arandela de segurnidad comespondiente (gz, hh) v el soporte de monitor, hasta legar al televisor, Ver
la visla detallada B del disgrama 8 para mis ayuda. Los soportes de monitor deben quedar de manera vertical, lo mis cerca posible
al centro del televisor, Apretar levemente las perillas en los soportes de monitor una vier que gqueden bien comectacdas al elevisor,

Vista detallada A
| | \
l |
l ||-"f.'
II i



Paso 9: Conexion de los soportes de monitor a un televisor con s parte trasera corva

81 el elevisor tene la pare trasera curva y rogquiere un pemno M4 & M3, pasar un perno M4 x 30 (w) o M5 x 30 (y) por la
arandela de segundad comrespondiente (ee, [T, una arandela W45 (dd), el sopore de monitor (k, 13, una arandela M85, un
espaciador M4/ (1) v fmalmente el televisor, como se ustra en la vista detallada A del diagrama 9. 51 s determina que el
televisor rgquiere un permno con didgmetro b6 6 ME, pasar un perno Mo x 35 (ag) o M8 x 40 (oo por la arandela de segundad
correspondiente (gg, hhy, el soporte de monitor, un espaciador ME&ME (1) ¥ Inalmente el elevisor, como =e lustra en la
vista detallada B del diagrama 9. Los sopores de monmitor deben quedar de manera vertical, lo més cerca posible al centro del

= =
Lelevisor, Apretar levemente las penllas en los soportes de monitor una vez gque queden bien comectadas al televisor,

Vista detallada A

i del,

m
5
B
Z:
]
F

Vista detallada B

S

ge. hh ad,ce

Paso 10

&1 el televisor tene la parte trasera com nserios moscados ¥ requiere un pemo de didmetro "4 S RS, pasar un perno b x 30
(w0 M5 x 30 (v) por la arandela de segundad comespondiente (ee, 1, una arandela MAKS (dd), el sopore de monitor ik, 1)
una arandela MM, un espaciador MRS (1) v lnalmente el televisor, como sz lusira en la vista detallada A del diagrama

10, 81 s determuna que el welevisor regquicre un pemo con didmetro M & ME, pasar un perno &6 x 35 (aa) o M2 x 40 (o) por
la arandela de segundad correspondiente (ge, hh), el sopore de monitor, un espaciador M&ME (1) v lnalmente el televisor,
Lelevisar,

como s 1lustra en la vista detallada B del diggrama 100 Los soportes de monitor deben quedar de manem vertical, lo mas cenca
posible al centro del tekevisor, Apretar levemente las penllas en lis sopores de monitor una ver que queden bien comectadas al

= o}
Vista detallada AT \‘ it
III |I II TV 1 th
1 ]

Disprama 10 III LY \
|I"‘-"\h. II? - 3 '\-\._ |
1 1
I| II Illip I:H I..- Ilif l:Hl
II| III

AL -
L dd \,I':':m i ‘(:__.r
Y L"" I., i'?

! h ]l:ll"' : "‘ddh-“-.-_:.';_:\\‘_:}_

H

; o
T o “

} !:ﬁ. i

1

". Vista detallada |

i I

I| .'I

I

Area hendida



FPaso 11: ;5e requieren dos personas para levaniar el televisor!

Para colgar el welevisor en el soporie de pared (¢) pnmero enganchar los soportes de momitor ¢k, [ en la pare superior del
soporte de pared, luego dejar que la pane infenor de los soportes de momtor giren debajo de la base del soporie de pared,
como se lustra en la vista detallads del diagrama 11,

Visia detallada

Paso 12:

[nszertar los pemes de segundad (kk) en los agujeros roscados que se encuentran en la base de los sopores de momitor ik, [y
apretardos con una lave allen (1), de manera que se askenten detras de la lengiicta inferior del soporte de pared (), como se ilustra
en la vista detallada del diagrama 12, Finalmente, aflojar las perillas en los soportes de monitor y ajustar ibremente el televisor,

Driagrama 12 Vista detallada

1
3
I
:IL | B
1 ]

Penlla

Lenglieta inferior en el
soporte de pansd

Tornilleria requerida para el paso 12

(23 Pernes de seguridad “ |




SANUS SYSTEMS

Lo DE LS FORME ET DE LA FOMROCTIOMN

Instructions d*assemblage pour le modéle de mobilier Platine de Sanus Systems : PFFP

Mous wous remercions ' avoir choisi le mobilier Platine de Sanus Systems. Le PFFP est congu pour soulenir un
Leléviseur 4 éeran plat de 76,2 cm 4 127 cm (30 po 4 50 po) posant jusqu’d 59 kg (130 Iby. 51 vous ne comprenez pas
ces instructions ou & vous aver un doute quant & la séeuritd de cette installation, vewiller faire appel & un wechnicien
qualifié ou communiquez avec Sanus en composant le 1-800-359-5520 (aux -1, oo le 31 (0) 20 STO8938 (pour
I'Europe). Vous pouver auss1 aller sur notre site Web au weww.sanus.com. Les représentanis de notre service a la
clientéle pourront répondre rapidement 4 toutes vos questions concemant assemblage ou les piéces manguantes,
YVerfier sogneusement guaucune piéce n'est manguante ou défectucuse, Mubiliser jamais de pidees défoctucuses,
Les pidces de mchange de produits achetés aupris d'un distnbuteur agréé vous seromt livrées directement. Vewillez
COmmuniguer avee Sanus Systems avant de retourner les produits au magasin de déail on vous les aver achetés.
Orudils nécessaires @ Jeu de clés ou de doulles, tourneyis crucifomme

Piizces fournies :

(13 Basc-a

(11 Ftagére en verre - b

(1 Support de fixation - ©
(1) Colonne - d

(1) Plague pour élagére - ¢
(13 Plague murale - [

(21 Rondelle M12 - n
(21 Boulon M=% x 35-0
(21 Boulon MG x 20-p
i1 Vs Allen ME - g

(41 Bondelle o res=ort -
(&) Rondelle ME - =

(i MEx 35-m

(4 &= x 16 - bh

() Ml 3 40 - o

(%1 Rondelle B4IRIS - dd
(41 Rondelle-Irein ki - o=
(4 Rondelle-Irein M5 - [T

|
o
B
5
B
@

(11 Support pour clagens - g (21 Wis Adlen 1/4-20 -1 (41 KRondelle-lrein M6 - gz
(13 Rondelle pour étagére en verre -h - (2) Rondelle en plasbique - v (4 Rondelle-Frein M3 - hh
(2 Entretoise du support de fxatom -1 i M4 x 12 - v (41 Entretoise MRS - 1
(13 Capuchom supérieur - | () M = 30 - w (43 Entretoise MEMNAE - §j
(13 Support gauche du momiteur - k (I Mix12-x (21 Boulon de sécunté - kk
(13 Support droit du moniteur - | (4 M5 x 30 -y (31 Cle Allen - 11
(21 Bouwlon M12 x 40 -m 4 MAx 12 -%
r e -
= s o
. I_L
- = 10"1:\:;.5\7‘.:':'-\:-_:- gy
o ) i |{ g 3 ':jq?'_:f-'r;:--_:.___
'-:- . e - - -I"\"'\—".I 1 "'.I -_.-{= :-1-";-;-\::-' kg
Gzag ﬁ-_ , -_'.'_-_5_.-_-_._-_':";"_‘__:.': e LN T !.
i 4 = - == - .--?b':"::f'_{{::_tt :-_.:.-L_:l-'\._.-'




bh Fals dd o T gg hh




Etape 1 :

Fixer lacolonne idi a la base (a) en placant chagque boulom K12 x 40 (m) dans une rondelle M 12 in), et chaque boulon K8 x
35 dans une rondelle ME (51, Ensuile, fates passer chagque boulon & travers la base et la colonne, tel gquillusirs sur le schéma
la. Les boulons BI12 x 40 devraient étre insérés dans les deux trous avant de la colonne, alors que les boulons k= x 35
devrment étre msérés dans les deux trous amére de la colonne, Resserrez les boulons M 12 x40 avec une ¢lé et les boulons
M= x 35 avee un towrneyis cruciflorme, Insérer ensuite les deux boulons MG x 20 (p) dans les trous staés 4 Parmére de la
colomne, el gquillustre au schéma 1h, Semrez les boulons M6 x 20 avec un tournevis erueiforme.

Vue détaillée A Vue détaillée B

Matériel requis pour I"élape 1

(2) M12 x40 ﬂﬂmjﬂmﬂ:

@msx3s R
(2) M % 20 BACL

(23 Rondelle M120 !
clle L 7 E
= |
: e (2) Rondelle Mg | 1 ] 7]
Schéma la =T Sehéma 1b P

Eiape 2 :

Faites passer une vis Allen S (q) dans une rondelle & ressort ir), une rondelle ME () el un support pour lageére (2], puls
dans la plagque pour étazére (e). Voir le schéma 2 pour le bon assemblage de ces piices, Insgrez la vis Allen ME, sans trop la
serrer, dans la plagque pour Stagére 4 "aide de la clé Allen (1. Latsser un jeuderviron 0.3 cm (148 po) entre le support pour
dlagére ot la plague pour étagére, en vue de 1" élape 4.

Schéma 2 ——

Materiel requis pour 1"étape 2
(23 Wis Allen W3

(2) Romdelle 4 resson ==
g
(21 Remdelle M3 L
A




Etape 3 :

Faites passer une vis Allen M3 (q) dans une rondelle & ressort () et une rondelle BME& (s) et passez-les dans le trow du milien
du support de Axaton (), pus dans la plague murale o, tel quillusieg sur le schéma 3. Ins@rez la vis Allen ME, sans trop la
serrer, dans la plagque murale & aide de lacle Adlen (11 Laisser un jeu d emviron 0,3 em (178 po) entre le support de fixation
el la plague murale, en vue de 1'étape 5.

Schéma 3

Matériel reguis pour I"étape 3
(23 Vis Adlen M= -_ﬁ

i2) Rondelle i messar) &=

e
- E

@
<
=
:
=

-

(21 Rondelle M= ' l.:‘ ﬁ_'

-".-

Etape 4 :

Ajouter "assemblage du support pour étagére i la colonne (d)en le ghssant sur celle-ci 4 partir du haut jusqu’a la position
désirde, Assurcz-vous que la plague pour élagére () 5" adapte bien au canal de la colonne, Reportez-vous i la vue du dessus
du schéma 4 51 vous aver besoin d”aide. Une fois I assemblage du support pour étagéne en place, serrez les vis Allen M8 (q)
i I'ade d'une clé Allen (1 afin que "assemblage =01t fermement maintenu.

Remargue : Assurez-vous gue les vis Allen ME sont bien serrées !

Schema 4 Ve du dessos

q“%""'—-.., Assemblage
Ninm L support pour ctagére
T i
A\
o
= Rt I
T R :;j



Etape £ :

Fixez les entretoises du support de fixation (1) au support de fixation () en plagant les capuchons en plastique en face des
trous ovales correspondants sur le support de fixabnon, tel guiillusted sur la vue détallée du schéma 5. Les entretoises du
support de fAxation doivent étre maintenuss pendant que vous Faites glisser Iassemblage du support de fxaton jusqu™a sa
place spécifique sur la colonne (d). Assurcr-vous que la plaque murale (6 s"adapie bien au canal de la colonne, el gu”illusiné
sur la vue du dessus du schéma 5. Une fois Massemblage du support de fixation dans la position désiede, serrez les vis Adlen
M8 () i Iatde d'une elé Allen (1) afin gque I"assemblage soit fermement fixé 4 la colonne.

Remargue : Assurez-vous gque les vis Allen M8 sont bien serrées !
Scheéma 5

Vue deétaillée Voe du dessus

Etape & :

Prenes 1a romdelle pour éagéne en verne Chi of places-la sur Pétagére en vermre (hi. Assuree-vous que les rons de 1o rondelle poar
élagere en verre ol de 1 élagere en verre sont alignés, Ensuite, Trites alisser 'élnegdére en verre o la rondelle poar étagére en verre dans le
sUpport pour élagers (2. Faites passer chacune des vis Adlen 14200010 dans une rondelle en plastique (u). puis dans | éagére en verme
clolars la romdelle pour éagéne en verre, ol fnibes passer le tout dans le support pour éiagére, Serrer les vis Allen LA4-20 fermemenl,
abin gquee 'étagere en verme soil bien fixde au suppor our élagere. Beporter-vous au schéma 6a et a la voe détaillée A =i vous aver
besoin " aice. Par La suike, metier e capuchon supéricur () sur ke dessas de la colonne (d) en alignant les deux goajons de plastigque
situds mi-dessous du capuchon supénaur selon la configuration cormespondante sur le dessus de la colonne, el gu'illusiré sar la voe
détaillée B du schéma Gh Appuyes fermement sur le capuchon supéricur pour vous assurer qu'il est bien en place.
VYue détaillée A Yue détaillée B

Matériel requis pour 1"étape 3

(2) Vis Allen 14-20 T

& —

i) Rondelle en plastique - -"

B g -

e |

T

Remarque : L'étagére en verre a une capacité de charpge de 22.7 kg (30 Ihb).

SIVONYHA




Etape 7 :Assurez-vous que le téléviseur est débranché avant de visser les boulons sur le panneau arriére !

Vissex bes vis & la main et avee précantion dans votre téléviseur avant de les serrer définitivement. Si vous ressentex une
résistamce quelcongue, enlevezr immédiatement ba vis | Si vous ne trouver pas ba visserie appropriée a votre téléviseur,
comsultez une quincaillerie locale ou contacher directement Sanus Systems.

Repemes les inserts flatds s le pannean amiére du téléviseur 3 éormn plat et déterminez quels boulons ont le diamétre approprie (v, w, 5. ¥,
#. ad, kb, ool Pour tester tows les diametnes, sener avec précaation les boulons 3 la main dans svolbre @lévisar jusqu’a ce que vous browvies
le diameire convenable. Déterminez ensuite la longueur de bowlon appropride. 5i le panneaw amviere de vobre 1€levisewr est plat, utilisez
T"un des boulkons les plus courts, ssans entreloise. Le pannesw amiére de certains téldvisours a éomn plat est courks ou dole d'inserts Alketes

renfoncés. Dans ce cas, vous aume poul-Gie besoin de mettre les boulons les plus longs et une entretcdse (14, §7) enbre |3 €levision et le

suppart du meniteur (k. 1), Apres svoir chaisi e Foulon appropeis, vous pouses suivie les schémas ci-dessous afin de déterminer la visserie
supplémenizaine nécessaine au monlage des supports du moniteur & volre 1Eléviseur, Chagque boulon nécessite une mondelle-frzin (ee., . ge.
hh. Yous aurez besoin de quatre de chacune des pigces qui sont periorides ci-dessous pour fixer les supports du moniteur 3 vobre Eéleviseur,

Powr un téléviseur i pannean aviene plat, voir les instructions d'installaticn 3 'éape 8. Pour un €léviseur 3 pannean amviare courbe, woir
Télape 9. Pour un teléviseur 3 pannezauw amriere dode d inserts filelés eofonces, voir I'élape 10
Schemas de ka visserie :

M x 12 M4 x 30 Mix 12 M5 x 30 Mo x 12 M6 x 35 ME x 16 ME x 4
—lj] v m—— -qu . k- -1 -|: . o} | (] -I'EW
e n e S T £ % o % hh 0 hh
| I- [ el ) | IMLL -__! . ) |.. z LE __I Foe -\.fla-.
v ERERE! Lo ldd o dd Do idd (i L
ﬂ o - L e S _L
< el L
= LB § B g
ke L ldd 'K ! f.' dd
- i - i
Etape 8 : Fixation des supports do monifeur sur un téleviseur & panneau arriére plat

=i le iEléviseur & panneaw amiere plat requiert atilisation d"un boulon M4 ou M5, faites passer un boulon M4 = 12 () ou M5 x 120x)
par la rondelle-frein appropride (ee., 1, une rondelle MBS (dd), le support du moniteor (k. 1) et vissez-le dans le téleéviseur, Reporter-

vous a la vae détaillée A du schéma 8 si vous aves besoin d'aide. 50 vobre téléviseur requiert Patilisation d'vn Foulon M6 oo ME, faites
passer un boulon Mo x 12 () ou ME = 16 (bb) par la rondelle-frein appropride (gg. bhl, par le support du moniteur et vissez-le dans le

aient ¢ comenablement branchés an €léviseur.

teléviseur, Reporiee-vous i la vue délaillée B du schema 8 si vous aver besoin d'aide. Les supports de moniteur devraient stre places
verticalement aussi prés gue possible du centre du t€léviseur. Ressemex Iégérement les bowions sur les supports du moniteur apres qu'ils

Schéma 8 Woe détaillée A
II"\__
1
|I I.
|I |I
|I 1

Téléviseur



Etape 9 : Fixation des supports do monifear sur un téleviseur 4 panneau arriére coarhé

51 le iglévisneur & pannean amiére coube reguiert ' utilisation d'wee vis M4 ou M5, faites passer un bowlon M4 = 30 (w) ou K5 < 30 (y)
par la mindelle-frein approprice (ee, ), vne rondelle M4/MS (dd), le support du moniteur ik, 13, une rondelle MAKS, e entretoise

MAMS (i) et visswe-le dans le i@levisear kel qu'illustrg sur la vue déiaillée A du schéma 9. 5i vobre téléviseur requiert Matilisation d"un
boulon b6 ou M3, falies passer le boulon A x 35 (aa) ou M2 x 40 (o) par la rondelle-frein approprice (gg, hh}, le support du moniiow
une entretoiss MEAEMR () ol vissez-1e dans le éléviseur el guo'illusing sur la voe déizaillée B du schéma 9. Les supports du monitew

o
A o -
e deizillée
dirvraient €bre places verticalement aussi priss que possible du centre du élévisenr, Resserres [€gérement les bowions sur les supports du
monibeur apreés gu'ils aient €b¢ convenablement branches au téléviseu

W
Vue détailléd AT
Schéma 9
IIII|III “ - -

I.I.Ihnulnn- 1l|5| 1 11|

Vo détaillée 13

Eiape 10 :

|
o
B
5
B
@

51 volre télévisenr a des mnserts filetés renfoncés qui regquigrent Nutilisation d'un boolon k4 ou &

' laites passer un boulon
B x 30 (w) ou M5 x 30 (v par la rondelle-freimn appropnée (ee, M, une rondelle M5 (dd), le support du momiteur ik

51 A —

I3, une rondelle MRS, une entretodse MRS (1) et visser-le dans le @léviseur el quiillusteé sur la voue détaillée A du

schéma 10, 51 vobre téléviseur rgquier "ubilisation d'un boulon M6 ou M2, Fates passer un boulon M6 x 35 (aa) ou ME

% 40 {ee) par la rondelle-Imein appropnés (gz, hh), le support du moniteur, une entretoise ME&RE (1) et vissez-le dans le
téléviseur tel quiillusted sur la vue détaillée B du schéma 10, Les supports de moniteur devraient étre placés verticalement
aussi prés que possible du centre du téléviseur, Resserrez [égiérement les boutons sur les supports du moniteur apriss qu'ils
ont éLé convenahlement branches au téléviseur,

Voe defaillee A
Schema 10
I""'\-.H.

! o

Vo | - 'H,‘ l;lul; 'l‘;

LT | D)

'ul 'ul 1 hf: houtlon ___l..,

L ] ...‘ﬂ Vue détaillée B
11 11 ! 1

I'I |I |Ip qu- :

II.--"ll _,.-"I

Fome renloneée



@
<
=
:
=

Efape 11 : L'intervention de deux personnes sera possiblement nécessaire pour soulever le téléviseur !

Pour suspendre le iéléviseur au support de fixation (c), aceroches d”abord les suppons du moniteur ik, 1 ao-dessus do
support de fixaton, puis lmssez le bas des supports du moniteur pivoter sous Le has du support de fixaton, el guillustes
sur la vue détallée du schéma 11,

Schéma 11 Vise détaillée

Efape 12 :

Inscrez les boulons de securitd (kk) dans les brous filetés an bas des supports du monitear (k, 1) et sarrez-les 3 1aide d une clée Allen (11)
pour qu’ils se rouwvent derviere la patle inférieun du support de fization () tel gu’illusive sur la vee detaillee du schéma 12, Dessenes
enfin les boutons sur les supports du monitewr et vouws pouves & preésent régler librement vobe nouveaw 1€léviseur & éoran plat.

Schéma 12 Ve détaillée

Boulon

Patte arnére sur le
support de fixaton

Matériel requis pour I"étape 12

i2) Boulon de sécunté -:I




